EASYCLEAN PUMP

‘l.'algér@gh@ an AKTA *reere" 0




@ = Part Used in Repair Kit

% = Part Used in Sub-Assembly

TapeTech® 8
arv EasyClean™ Pump 72TT| £ |5 %
ITEM# PART# OEET%BL a
1 |700004F | 1 |GLAND
2 [700029 1 |BUSHING LINER @
3 [700005 1 |u-cup @
4 [724065 1 |QUICK RELEASE PIN
5 [709052 2 |1/4-20 ELASTIC THIN
6 [700015F | 1 [LINK (USED WITH 700002F)
8 [729069 THREAD CUTTER SCREW (REPAIR ONLY 72)
9 [700002F | 1 [PISTON ROD (USED WITH 700015F)
11 [700037 2 |SPECIAL NUT
15 [700049 2 |GASKET @
16 [700036 2 |5/16-24X1 7/16 STD SCREW
17 [728001F | 1 [PUMP HEAD
18 [709007 2 |5/16-24 HEX HEAD
19 [709006 1 [1/4-20X5/8 SOCKET HEAD SCREW
21 (729060 1 |GASKET, LATHE CUT BUNA N70
22 [720066F | 1 ['O"RING ENCLOSURE
23 [700010F | 2 [VALVEDISC @
24 700045 2 |RETAINER
25 [720009 1 |PISTON CUP (REPLACES 700009) @
26 [720003G | 1 [PUMP TUBE (REPLACES 7200036)
27 [700008 1 |RETAINER, LARGE
28 [709046 1 |[LOCK CLIP
30 [709017 3 [10-32X3/8' SCREW
32 [700011F | 1 [FOOT VALVE
33 [709056 1 [10-24 HEX NUT
34 [700032F | 2 [SCREEN FINE MESH @
34 [700033F | 2 [SCREEN COURSE MESH @
35 209030 1 [10-24 WING NUT
36 [709012 1 |WASHER SPECIAL
37 [709055 1 [10-24X7/8 ROUND HEAD SCREW
38 [709027 1 [3/8-16 THIN FLEXL
39 [706020F | 1 [FOOT BRACKET
40 |729063 4 [8-32X3/16 BIND HEAD SCREW
41 |724061F | 2 |DRAW LATCH ASSEMBLY
42 729064 2 |8-32X3/8 BIND HEAD SCREW
45 [729051 2 [1/4-20X2 HEX HEAD SCREW  (REPLACES 709051)
47 [709024 2 |5/16 LOCKWASHER
48 709023 2 |5/16-18X7/8 HEX HEAD SCREW
52 |724018F | 1 [PUMP HANDLE W/BALL (REPLACES 728018F)

© December 2006 TapeTech® Tools. All Right Reserved

Prices subject to change without notice



	72TTSchematic
	72TTSchematicList



